



CERTIFICATE OF ANALYSIS

DESCRIPTION OF MATERIAL <i>60% NITRIC ACID</i>			DATE SHIPPED <i>2024-02-13</i>	
CUSTOMER NAME		QUANTITY		
		PKGS		
LOT No.	TEST ITEM	SPECIFICATION	RESULTS	REMARKS
2024 - 0213 - 0	순도	60 % MIN.	<i>60.60%</i>	
47	아질산분	0.03 % MAX.	<i>0.0010%</i>	
	강열잔분	0.02 % MAX.	<i>LT 0.001 %</i>	
	Fe	4 ppm MAX.	<i>0.6ppm</i>	
	Cl	3 ppm MAX.	<i>LT 0.5 ppm</i>	
	비중 20 ℃	1.366MIN.	<i>1.369</i>	
<p>I certify the above statement of quality to be true and correct.</p> <div style="display: flex; justify-content: space-around; align-items: center;"> <div style="text-align: center;"> <p>Hanwha ONSAN PLANT</p> </div> <div style="text-align: center;"> </div> </div> <p style="text-align: center; margin-top: 10px;">Quality Assurance Manager</p>				